Spare Parts | Komet 162

62-38

62-82 —

AO Since / Seit / Dal / Depuis 2016

— 62-83

126




Spare Parts | Komet 162

ENGLISH DEUTSCH ITALIANO FRANCAIS Q.ty | Part Number
Stk. | Artikel-Nummer
Q.ta | Codice Articolo
Description Bezeichnung Denominazione Désignation Q.té | Référence Piéce

62-02 Base/K Sockel/K12 Base/K Base/K 1 04010040
62-05 Nipple Nippel Nippel Raccord 1 04010041
62-09 Elbow Kridmmer Curva Coude 1 03010094
62-13 Drive arm Schwinghebel Braccio oscillante Bras oscillant 1 0301001

62-15 Nozzle holder Uberwurfmutter Bocchettone Ecrou buse 1 04010042
62-18.7 | Nozzle 7 mm Dise 7 mm Ugello 7 mm Buse 7. mm 1 04010220
62-18.8 | Nozzle 8 mm Dise 8 mm Ugello 8 mm Buse 8 mm 1 04010120

62-1810 | Nozzle 10 mm Diise 10 mm Ugello 10 mm Buse 10 mm 1 04010121

62-1812 | Nozzle 12 mm Dise 12 mm Ugello 12 mm Buse 12 mm 1 04010122

62-1814 | Nozzle 14 mm Dise 14 mm Ugello 14 mm Buse 14 mm 1 04010123

62-1816 | Nozzle 16 mm Dise 16 mm Ugello 16 mm Buse 16 mm 1 04010124

62-20 Stop pad for drive arm Anschlag Schwinghebel Battente braccio Butée pour bras 1 04010044
62-21 Barrel Strahlrohr Tubo di lancio Fut 1 04010045
62-24 Washer TF Scheibe TF Rondella TF Rondelle TF 2 02010075
62-25 Washer TF Scheibe TF Rondella TF Rondelle TF 1 02010074
62-27 Washer NP Scheibe NP Rondella NP Rondelle NP 2 02010424
62-28 Seal upper Dichtung oben Guarnizione superiore Joint supérieur 1 02010076
62-30 Pressure spring Druckfeder Molla assestamento Ressort de pression 1 02010077
62-38 Pin M Splint M Copiglia M Goupille M 1 02010091

62-39 Spring drive arm Feder Schwinghebel Molla braccio oscillante Ressort bras oscillant 1 02010078
62-40 Spring plate Federteller Piattello per molla Assiette ressort 1 04010047
62-41 Spring cap Federkappe Cappella molla Capuchon ressort 1 04010048
62-49 Bushing drive arm Bichse Schwinghebel Boccola braccio Douille bras 1 04010049
62-57.1 Washer 5 Scheibe 5 Rondella 5 Rondelle 5 1 02010040
62-60 Base jet braker Trager Strahlstorer Supporto rompigetto Support brise-jet 1 04010581

62-66 Bolt M5x35 Schraube M5x35 Vite M5x35 Vis M5x35 1 02010185

62-67 Nut M5 Mutter M5 Dado M5 Ecrou M5 1 02010129

6270 Base M 11/2" BSP Sockel M 11/2" BSP Base M11/2" BSP Base M 11/2" BSP 1 03010054
6272 Base M11/2" NPT Sockel M11/2" NPT Base M11/2" NPT Base M11/2" NPT 1 03010203
62-74 Drive nozzle Antriebsdiise Ugello secondario Buse secondaire 1 04010810
6278 0O-Ring 3075 0-Ring 3075 0O-Ring 3075 0O-Ring 3075 1 02010047
62-81 Kit Elbow/barrel Kit Kurve/Rohr Kit Curva/tubo Kit Coude/fut 1 07010396
62-82 Kit Drive arm Kit Schwinghebel Kit Braccio oscillante Kit Bras oscillant 1 07010795
62-83 Kit Jet- braker Kit Strahlstérer Kit Rompigetto Kit Brise-jet 1 07010395
62-87 Washer drive arm IX Scheibe fir Schwinghebel IX Rondella braccio oscillante IX Rondelle bras oscillant IX 1 02010618

62-88 Washer with pin IX Scheibe mit Stopper IX Rondella antigiro IX Rondelle avec cron d'arret IX 1 02010576
62-94 Screw jet-braker Stérschraube Vite rompigetto Vis brise-jet 1 04010574
62-95 Spring jet-braker Feder Strahlstérer Molla rompigetto Ressort brise-jet 1 02010070

[ Grey shaded part numbers: not available as single parts, please select appropriate kit/assembly « Grau hinterlegte Ersatzteile: einzeln nicht erhéltlich, sondern nur im entsprechenden
Ersatzteil-Kit « Pezzi di ricambio su fondo grigio: non fornibili singolarmente, selezionare il kit ricambio desiderato - Pieces de rechange sur fond gris: ne sont pas disponibles séparément,
sélectionner le kit piéces souhaite « Las referencias sombreadas en gris: no estdn disponibles como piezas solas, por favor seleccione el equipo/conjunto apropiado apropiado * Pecas com
numeros sombreados de cinza: ndo disponiveis como pecas individuais, por favor, selecione o conjunto/montagem apropriado.

127



